SaMASZ Sp. z 0.0. tel. (+48) (85) 664 70 31
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saMA 16-060 Zabtudéw e-mail: samasz@samasz.pl
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Katalog czesci / Spare parts list

KOSIARKA DYSKOWA TYLNA / REAR DISC MOWER
KDTC 341 - 3,40 m / 11'2" (2266)

Nr seryjny / Serial no. K2266PLEN00T
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Wersja / Edition: 1
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2266.00.00.001

Z SaMASZ'| kp1c 341

Tab. 1

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 0227.06.00.000 Zgarniacz lewy Swath guide left 1
2 0227.07.00.000 Zgarniacz prawy Swath guide right 1
3 0229.06.00.005 Zgarniacz lewy Swath guide left 1
4 0229.07.00.005 Zgarniacz prawy Swath guide right 1
5 0534.05.00.000 Przeniesienie napedu - 540 obr Drive unit - 540 rpm 1
6 0544.04.00.000 Przeniesienie napedu - 1000 obr Drive transmission - 1000 rpm 1
7 0616.02.00.006 Rama gtéwna prawa Main frame right 1
8 0616.04.00.007 Zespot tnacy prawy Cutting unit right 1
9 0616.14.00.007 Zespot tnacy prawy - obr. na przemian Cutting unit right 1
10 0616.24.00.007 Zespot tnacy prawy - dwa pokosy Cutting unit right - two swath 1
11 2264.88.00.001 O$wietlenie Lighting 1
12 2266.01.00.000 Uktad zawieszenia Suspension unit 1
13 MIEW-KDTC-001 Instalacja elektryczna (2264.89.00.001) Electric installation 1
14 MIWB-101-004 |Wai B&P - 7G5N101CE0071ATA PTO shaft B&P - 7G5N101CE0071ATA 1




T2266.01.00.000
SaMASZ’| Ukiad zawieszenia Tab. 2

Suspension unit

0540.01.26.000_K01
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7 SaMASZ'

2266.01.00.000
Uktad zawieszenia
Suspension unit

Tab. 2

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 00S0.25.00.090 Sworzer (25 (S0.25.00.090) Pin @25 (S0.25.00.090) 1
2 00S0.28.35.120 Sworzen @28/35 (S0.28.35.120) Pin ¢28/35 (S0.28.35.120) 2
3 00S0.35.00.100 Sworzen @35 (80.35.00.100) Pin @35 (S0.35.00.100) 1
4 00SZ7.25.00.075 Sworzen @25 (SZ.25.00.075) Pin ¢25 (SZ.25.00.075) 1
5 0108.02.08.000 Podktadka dociskajaca Washer 2
6 0112.10.26.000 Sworzen sprezyn odcigzajacych Springs pin 1
7 0112.10.28.000 Usztywnienie sprezyny Spring insert 2
8 0225.01.11.000 Sworzer zaczepu gornego Toplink pin 1
9 0240.01.25.000 Pokrywka Masking plate 1
10 0271.01.16.003 Sworzen zawieszenia ramy Suspension frame pin 1
11 0272.01.40.002 Zaczep sprezyny @75x13 Spring mount @75x13 2
12 0290.01.10.000 Zasuwa Plate 1
13 0290.01.18.000 Sworzen sprezyn odcigzajacych Springs pin 1
14 0291.01.02.004 Ramie ruchome Turning arm 1
15 0302.01.11.000 Wieszak taricucha Chain holder 1
16 0310.01.35.000 t aricuch odcigzajacy Chain 1
17 0534.01.05.000 Sworzen ramienia ruchomego Pin 1
18 0534.01.07.000 DZwignia zapierajaca Blocking lever 1
19 0540.01.03.001 DZwignia sprezyn Spring lever 1
20 0540.01.08.000 Zapadka blokady Latch 1
21 0540.01.18.000 Tuleja dystansowa Distance bush 1
22 0540.01.23.000 Tuleja dystansowa dZzwigni Lever's distance bush 1
23 0540.01.27.001 Stopa podporowa Support stand 1
24 0541.01.03.001 Mocowanie ramy Suspension frame mount 1
25 0544.01.09.000 DZwignia blokujaca Locking pawl 1
26 0544.01.10.000 Zapadka prawa Transport latch - right 1
27 0544.01.11.000 Sworzen gtéwny zawieszenia Main suspension pin 1
28 0544.01.12.000 Tuleja dZwigni sprezyn Bush 1
29 0544.01.13.000 Zapadka lewa Transport latch - left 1
30 0544.01.17.000 Sworzen sitownika Cylinder pin 1
31 0544.01.18.000 Hak blokady transportowej Transport stopper hook 1
32 0544.01.19.000 Podkiadka dZwigni blokujacej Stopper insert 1
33 0550.01.04.001 Ramie no$ne Arm 1
34 0600.01.21.000 Pret naciggu sprezyn (Fujarka) Spring tensioning rod 2
35 0600.01.24.000 Zaczep sprezyny @70x13 Spring mount @70x13 2
36 0619.01.32.000 Sprezyna przewodow Spring bracket 1
37 0619.01.52.003 Tuleja dystansowa Distance bush 2
38 0619.01.56.004 Sruba regulacyjna zaworu Bolt special - end valve 1
39 1006.07.07.000 Wspornik watu Shaft bracket 1
40 2266.01.01.000 Zaczep Hitch 1
41 2266.01.02.000 Wieszak taricucha Chain holder 1
42 272.01.42.K01 Rura hydrauliczna kpl. Hydraulic tube cpl. 1
43 MIGA-040-018 [Amortyzator gumowo-metalowy 40x18 typ D Rubber-metal damper 40x18 type D 2
44 MIGA-080-000 IAmortyzator gumowo-metalowy 80x25 typ K Rubber-metal damper 80x25 type K 2
45 MIGZ-007-001 Zawieszka gumowa (0225.01.20.000) Rubber key chain 1
46 MIHC-300-001 Sitownik 50x28x300 (0272.01.38.000) Hydraulic cylinder 50x28x300 (0272.01.38.000) 1
47 MIHC-880-001 Sitownik 63x28x890 W (0544.01.24.000) Hydraulic cylinder 63x28x890 W 1
(0544.01.24.000)
48 MIHK-012-004 Ztaczka M16 x 1/2" Straight connector M16 x 1/2" 4
49 MIHL-000-006 Linka @5 L=4000 biata Cord @5 L=4000 white 1
50 MIHL-000-007 Linka @5 L=4000 zielona Cord @5 L=4000 green 1
51 MIHP-104-010 Przewdd M16x1,5 L= 1800 A-A Hydraulic hose M16x1,5 L= 1800 A-A 1
52 MIHP-250-004 Przewod M16x1,5 L= 2500 A90-A Hydraulic hose M16x1,5 L= 2500 A90-A 1
53 MIHP-900-001 Przewdd M16x1,5 L= 900 A45-A Hydraulic hose M16x1,5 L= 900 A45-A 1
54 MIHW-001-005 Wtyczka EURO M16x1.5 Plug EURO M14x1.5 1
55 MIHZ-012-000 Zawor sekwencyjny bezposredni VS2C 1/2" Sequence valve VS2C 1/2" V0660 1
0660
56 MIHZ-016-002 Ztgczka trojnik M16x1,5 nastawna symetryczna [Tee, compression M16x16x16 TN420-10 1
57 MIHZ-056-828 Zawor kraicowy V-121 1/2" NC - V0828 End valve V-121 1/2" NC - V0828 1
58 MIIS-014-000 Szekla @14 Shackle @14 2
59 MIIU-015-000 Uchwyt 315 Clamp @15 1
60 MILS-006-500 Linka stalowa Cable 1
61 MISK-000-001 Kotko sprezyste zawieszki Rubber key chain ring 2
62 MISP-001-002 Sprezyna zapadki 31,6 (0105.01.09.000) Latch spring 31,6 (0105.01.09.000) 2
63 MISP-010-011 Sprezyna dzwigni 310 (0544.01.64.002) Lever's spring @10 (0544.01.64.002) 1
64 MISP-013-930 Sprezyna @13 (0540.01.26.000) Spring @13 (0540.01.26.000) 2
65 MIT0-000-007 Ostona na wtyk EURO HP10 czerwona EURO plug cap - red 1
66 MITP-073-000 Pokrywa rur 73 x 30 Plastic cover 73 x 30 8
67 MITS-000-0018 Tuleja Slizgowa 50x 55x 50 PCM Sliding bush 50x 55x 50 PCM 6
68 MITS-005-000 Raczka do linki @5 (FGP 455795) Pull cord handle 2
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12266.01.00.000
// SaMASZ'| ukiad zawieszenia

Suspension unit

Tab. 2

L.p. Numer czesci Description Iloé§ Uwagi
Item Part No. Quantity Notes
69 MITT-001-001 Tuba mata Plastic tube 1
70 MITZ-010-000 Zaslepka plastik @10 - 111528 Plastic plug @10 - 111528 4
71 MITZ-021-000 Zaslepka plastik §21x0.8-2.0 - 465608 Plastic plug #21x0.8-2.0 4
72 MITZ-040-00 Zaslepka plastik @40x1-111067 Plastic plug 340x1-111067 3
73 MITZ-060-003 Zaslepka plastik prost. 60x40x3-5- 111368 Plastic plug rec. 60x40x3-5 1
74 MZ1S-000-003 Smarowniczka M6x1 Grease nipple M6x1 6
75 MZKK-013-080 Kotek sprez. @13x 80 nierdz. Spring pin #13x 80 ss. 3
76 MZKR-000-002 Raczka druciana 82x62 (0540.01.28.001) Wire handle 1
77 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. Nut M 6 cl. 8 z. self-lock. 1
78 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 5
79 MZNZ-008-001 Nakretka M 8 kl. 8 oc. Nut M 8 cl. 8 z. 2
80 MZNZ-014-001 Nakretka M14 kl. 8 cz. Nut M14 cl. 8 1
81 MZNZ-020-002 Nakretka M20 kl. 8 oc. Nut M20 cl. 8 z. 4
82 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 9
83 MZPP-012-002 Podkiadka @12 oc. Washer 312 z. 1
84 MZPP-014-001 Podktadka @14 oc. Washer 314 z. 2
85 MZPP-020-001 Podktadka @20 oc. Washer 320 z. 3
86 MZPP-024-001 Podkiadka #24 oc. Washer 024 z. 4
87 MZPP-036-002 Podktadka 336 oc. Washer 336 z. 2
88 MZPS-008-001 Podktadka sprez. @8,2 oc. Spring washer ¢8.2 z. 2
89 MZPS-010-003 Podkfadka sprez. 10,2 oc. Spring washer #10.2 z. 1
90 MZPS-012-001 Podktadka sprez. @12,2 oc. Spring washer §12.2 z. 2
91 MZPS-014-002 Podktadka sprez. @14,2 oc. Spring washer §14.2 z. 2
92 MZSE-045-001 Pierscien osad. Z 45 Circlip Z 45 2
93 MZSE-050-001 Pierscien osad. Z 50 Circlip Z 50 6
94 MZSI-005-009 Sruba M 5x 20 kl. 8.8 oc. IMB. WALC. Bolt M 5x 20 cl. 8.8 z. 1
95 MZSZ-008-001 Sruba M 8x 20 kl. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 4
96 MZSZ-008-007 Sruba M 8x 45 kl. 8.8 oc. (82105) Bolt M 8x 45 cl. 8,8 z. (82105) 2
97 MZSZ-008-009 Sruba M 8x 25 kl. 8.8 oc. Bolt M 8x 25 cl. 8.8 z. (82105) 2
98 MZSZ-008-013 Sruba M 8x 50 kl. 8.8 oc. (82105) Bolt M 8x 50 cl. 8.8 z. (82105) 3
99 MZSZ-010-010 Sruba M10x 20 kI. 8.8 oc. (82105 Bolt M10x 20 cl. 8.8 z. (82105) 1
100 MZSZ-012-005 Sruba M12x 40 k. 8.8 oc. (82105 Bolt M12x 40 cl. 8.8 z. (82105) 1
101 MZSZ-012-010 Sruba M12x 25 kl. 8.8 oc. Bolt M12x 25 cl. 8.8 z. (82105) 1
102 MZSZ-014-004 Sruba M14x 50 kI 8.8 oc. (82105 Bolt M14x 50 cl. 8.8 z. (82105) 2
103 MZSZ-020-300 Sruba M20x300 kl. 8.8 oc. (82105) Bolt M20x 200 cl. 8.8 z. (82105) 2
104 MZZK-004-001 Kotek sprez. @4x 20 nierdz. Spring pin 34x20 ss. 1
105 MZZK-005-001 Kotek sprez. @#5x 45 oc. Spring pin @35x45 z. 2
106 MZZK-005-002 Kotek sprez. @#5x 32 oc. Spring pin @35x32 z. 2
107 MZZK-005-006 Kotek sprez. @5x 36 nierdz. Spring pin #5x36 ss. 1
108 MZZK-005-007 Kotek sprez. @35x 60 oc. Spring pin @35x60 z. 2
109 MZZK-006-007 Kotek sprez. @6x 40 oc. Spring pin @6x 40 z. 1
110 MZZK-008-005 Kotek sprez. @8x 50 oc. Spring pin @8x50 z. 3
111 MZZK-008-013 Kotek sprez. @#8x 80 oc. Spring pin #8x80 z. 3
112 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 3
113 MZZP-000-002 Zawleczka - Przetyczka A 6x45 Lynch pin A 6x45 1
114 MZ77-008-045 Zawleczka 8x70 oc. - do rur Lynch pin 8x70 z. tube 1
115 MZZ7Z7-008-060 Zawleczka 8x60 oc. - do rur Lynch pin 8x60 z. tube 2
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Main frame right
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0616.02.00.006

Main frame right

Rama gtéwna prawa

Tab. 3

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 0575.04.03.000 Ostona boczna Side guard 1
2 0575.04.15.000 Tasma uszczelniajaca Band 2
3 0575.04.24.002 Ostona brezentowa boczna prawa Side curtain right 1
4 0606.02.15.006 Ostona zgarniacza prawa Right swath guide cover 1
5 0606.02.16.006 Ostona zgarniacza lewa Guide's guard left 1
6 0610.02.03.000 Ostona podnoszona gtéwna - prawa Lifted safety guard - right 1
7 0616.02.01.006 Rama spawana prawa Frame right 1
8 0616.02.12.001 Wstawka ostony prawa Guard's bracket 1
9 0616.02.27.006 Wstawka ostony przedniej - prawa Front guard - right 1
10 0616.02.28.006 Ostona brezentowa prawa Main frame right 1
11 0619.01.50.003 Klucz mocowania ram Suspension frame mount key 1
12 0619.02.03.000 Mocowanie stopy podporowej Support leg mount 1
13 0619.02.05.001 Blokada transportowa - prawa Transport latch - right 1
14 0619.02.06.000 Tuleja blokady transportowej Bushing 1
15 0619.02.07.001 Sworzen blokady transportowej Pin 1
16 2110.02.06.000 Wspornik ostony prawy Side guard bracket - right 1
17 2110.02.30.002 Ostona brezentu Front guard 1
18 2110.02.31.002 Wspornik odblasku White reflection bracket 1
19 MIEK-000-011 Odblask okragty biaty przykrecany White reflection - round 1
20 MIIC-000-000 Chwytka obrot-wahliwa Curtain swivel clip 10
21 MITZ-020-000 Zaslepka plastik @28x1.0-3.0 - 111041 Plastic plug @28x1.0-3.0 - 111041 4
22 MITZ-021-000 Zaslepka plastik §21x0.8-2.0 - 465608 Plastic plug #21x0.8-2.0 4
23 MITZ-034-000 Zaslepka plastik @34x1- 111065 Plastic plug @#34x1-111065 6
24 MITZ-034-001 Zaslepka plastik kw. 38x38x3 - 111541 Plastic cap sq. 38x38x3 2
25 MPIU-001-001 Uchwyt obrotowy Swivel bracket 11
26 MPIU-001-002 Uchwyt Standardowy 132xM8 Handle 132xM8 1
27 MZIN-000-004 Nit zrywany @5x10 Rivet @5 24
28 MZIN-005-014 Nit zrywany @35 Rivet 35 20
29 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. Nut M 6 cl. 8 z. self-lock. 15
30 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 11
31 MZNS-012-004 Nakretka M12 kl. 8 oc. samozabh. Nut M12 cl. 8 z. self-lock. 11
32 MZNS-014-004 Nakretka M14 kl. 8 oc. samozabh. Nut M14 cl. 8 z. self-lock. 6
33 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. Nut M16 cl. 8 z. self-lock. 2
34 MZNS-020-000 Nakretka M20 kl. 8 oc. samozabh. Nut M20 cl. 8.8 z self-lock. 7
35 MZNZ-012-002 Nakretka M12 kl. 8 oc. Nut M12 cl. 8 z. 6
36 MZPN-006-003 Podkladka pow. @6x25 oc. Fender washer @6x25 z. 10
37 MZPP-006-001 Podktadka @6 oc. Washer @6 z. 15
38 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 11
39 MZPP-012-002 Podktadka 312 oc. Washer 312 z. 7
40 MZPP-014-001 Podktadka @14 oc. Washer 014 z. 6
41 MZPP-016-001 Podktadka @16 oc. Washer 316 z. 6
42 MZPP-020-001 Podktadka 320 oc. Washer 320 z. 14
43 MZPP-024-001 Podkiadka @24 oc. Washer 324 z. 1
44 MZPS-008-001 Podktadka sprez. 38,2 oc. Spring washer @8.2 z. 2
45 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 1
46 MZSP-006-0015 Sruba M 6x 35 k. 8.8 oc. PODS. Bolt M 6x 35 cl. 4.8 z. sq. neck 5
47 MZSP-008-001 Sruba M 8x 20 k. 8.8 oc. PODS. Bolt M 8x20 cl. 8.8 z. sq. neck 6
48 MZSS-012-014 Sruba specjalna M12x 85 kl. 8.8 oc. Bolt M12x 85 cl. 8.8 z. 4
49 MZSZ-006-005 Sruba M 6x 16 kl. 8.8 oc. (82105) Bolt M 6x 16 cl. 8.8 z. (82105) 10
50 MZSZ-008-002 Sruba M 8x 25 kl. 8.8 oc. PODS. Bolt M 8x 25 cl. 8.8 z. sg. neck 5
51 MZSZ-008-011 Sruba M 8x 12 kl. 8.8 oc. (82105) Bolt M 8x 12 cl. 8.8 z. (82105) 2
52 MZSZ-012-003 Sruba M12x 35 k. 8.8 oc. (82105) Bolt M12x 35 cl. 8.8 z. (82105) 10
53 MZSZ-012-070 Sruba M12x 70 kl. 8.8 oc. (82101) Bolt M12x 70 cl. 8.8 z. (82101) 2
54 MZSZ-014-005 Sruba M14x 35 kI. 8.8 oc. (82105) Bolt M14x 35 cl. 8.8 z. (82105) 2
55 MZSZ-014-046 Sruba M14x 45 kl. 8.8 oc. IMB. WALC. Bolt M14x 40 cl. 8.8 z. Allen. socket head 4
56 MZSZ-016-007 Sruba M16x 40 kl. 8.8 oc. (82105) Bolt M16x 40 cl. 8.8 z. (82105) 4
57 MZSZ-016-009 Sruba M16x 90 kI. 8.8 oc. (82101) Bolt M16x 90 cl. 8.8 z. (82101) 2
58 MZSZ7-020-061 Sruba M20x 60 kl. 10.9 oc. (82101) Bolt M20x 60 cl. 10.9 z. (82101) 6
59 MZSZ7-020-120 Sruba M20x120 kl. 8.8 oc. (82107) Bolt M 20x120 cl. 8.8 z. (82101) 1
60 MZZK-005-001 Kotek sprez. @#5x 45 oc. Spring pin @5x45 z. 1
61 MZZK-010-030 Kotek sprez. @10x 30 nierdz. Spring pin @10x 30 ss. 2
62 MZ77-008-045 Zawleczka 8x70 oc. - do rur Lynch pin 8x70 z. tube 2
63 MZZ7Z7-010-000 Zawleczka 10x70 oc. - do rur Lynch pin 10x70 z. - for tubes 2
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0616.04.00.007
Zespot tngcy prawy
Cutting unit right

Tab. 4

11

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 0540.03.05.000 Watek napedowy dysku Pinion shaft 8
2 0540.03.08.000 Pokrywka dysku Disc 6
3 0540.03.09.002 Piasta gorna dysku prawa Top hub - right 6
4 0540.03.10.002 Piasta gorna dysku Top hub 2
5 0540.03.11.000 Sworzen kota posredniego - gérny Idler holder - upper 15
6 0540.03.12.000 Sworzen kota posredniego - dolny Idler holder - lower 15
7 0540.03.13.001 Zamkniecie listwy Bar closure 1
8 0540.03.22.001 Pokrywa bebna Drum's cover 2
9 0540.03.23.001 Piasta dolna Lower hub 8
10 0540.03.67.003 Klucz wymiany nozy Knife mounting lever 1
11 0608.04.21.003 Ptoza prawa Skid - right 1
12 0619.04.01.003 Listwa prawa - frezowanie Frame welded right 1
13 0619.14.02.007 Slizg Sliding skid 7
14 0619.14.03.007 Dysk roboczy z hebnem Working disc with drum 2
15 0619.14.04.007 Dysk roboczy Working disc 6
16 0619.14.11.007 Slizg skrajny Sliding skid - outer 1
17 0619.14.13.007 Naktadka Scieralna Skid plate 7
18 0619.14.14.007 Naktadka $cieralna skrajna Skid plate - outer 1
19 0619.14.50.007 Trzymak nozowy Knife holder 8
20 MIGZ-540-000 Zamkniecie listwy - Guma (0540.03.14.001) Bar closure - rubber 1
21 MII0-003-012 Obsada M12 z pazurem - typ 2 (0619.14.05.007) |Knife holder pin M12 - flange 16
22 MIKW-020-135 Koto zebate dysku 720 (0540.03.07.000) Cutting disc gear Z20 8
23 MIKW-038-080 Koto zebate posrednie Z38 (0229.05.02.000) Gear Z38 - idler 1
24 MIKW-038-138 Koto zebate napedowe 738 (0540.03.06.000) Gear Z38 1
25 MIKW-060-080 Koto zebate posrednie Z60 (0225.05.13.000) Gear Z60 - idler 14
26 MINO-110-002 N6z skosny lewy 110x49x4 (0619.14.52.007)  [Left slanted blade 110x49x4 8
27 MINO-110-002 NGz skosny prawy 110x49x4 (0619.14.51.007)  |Right slanted blade 110x49x4 8
28 MIPS-054-002 Przektadnia katowa 054-02.100B.R Gearbox 054-02.100B.R 1
29 MITK-000-004 Korek 3/8" model 42A Plug 3/8" model 42A 1
30 MZIP-000-008 Pierscien zabez. @95 (tozysko 6307N #80) Ring 395 15
31 MZLZ-063-000 tozysko 6307 2RS C3 Bearing 6307 2RS C3 16
32 MZLZ-063-007 tozysko 6307 2RS N C3 Bearing 6307 2RS N C3 15
33 MZNN-030-000 Nakretka M30x1,5 kl. 8 oc. niska Nut M30x1.5cl. 8 z. low 8
34 MZNS-010-002 Nakretka M10 kl. 8 oc. samozabh. Nut M10 cl. 8 z. self-lock. 16
35 MZNS-012-004 Nakretka M12 kl. 8 oc. samozabh. Nut M12 cl. 8 z. self-lock. 40
36 MZNS-012-692 Nakretka M12 kI.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 16
37 MZPP-010-001 Podkfadka @10 oc. Washer 310 z. 16
38 MZPP-012-002 Podkiadka @12 oc. Washer 312 z. 4
39 MZPP-016-001 Podktadka 316 oc. Washer 316 z. 8
40 MZPS-008-001 Podktadka sprez. 38,2 oc. Spring washer @8.2 z. 8
41 MZPS-012-001 Podkiadka sprez. §12,2 oc. Spring washer #12.2 z. 32
42 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 9
43 MZSI-008-101 Sruba M 8x 20 KI. 10.9 oc. GRZYB IMB (7380)  [Bolt M 8x 20 cl. 10.9 z. Allen 8
44 MZSI-010-009 Sruba M10x 20 kl. 10.9 oc. GRZYB IMB (7380)  [Bolt M10x 20 cl. 10.9 z. Allen 2
45 MZSI-016-041 Sruba M16x 40 kl. 10.9 oc. IMB. WALC. NISKI  [Bolt M16x 40 cl. 10.9 z. Allen, low socket head 15
46 MZSP-010-001 Sruba M10x 25 kl. 8.8 oc. PODS. Bolt M10x 25 cl. 8.8 z. sq. neck 2
47 MZSP-010-004 Sruba M10x 30 kl. 8.8 oc. PODS. Bolt M10x 30 cl. 8.8 z. sg. neck 14
48 MZSZ-012-010 Sruba M12x 25 kl. 8.8 oc. (82105) Bolt M12x 25 cl. 8.8 z. (82105) 36
49 MZSZ-012-030 Sruba specjalna M12x 32 kl.10.9 oc. Knurled bolt M12x 30 cl. 10.9 z. 40
(0540.03.18.000) (0540.03.18.000)
50 MZSZ-016-007 Sruba M16x 40 kl. 8.8 oc. (82105) Bolt M16x 40 cl. 8.8 z. (82105) 8
51 MZU0-028-025 Oring - 28x2,5 Oring - 28x2.5 15
52 MZU0-030-001 Oring - 30x2,5 Oring - 30x2.5 30
53 MZU0-090-001 Oring - 90x4 Oring - 90x4 8
54 MZUS-040-072 Simmering AO - 40x 72x 7 Simmering AO - 40x 72x 7 8
55 MZWB-008-005 Sruba M 8x 30 kl. 8.8 oc. IMB. STOZ. Bolt M 8x 30 cl. 8.8 z. Allen countersunk 2
56 MZWP-000-002 Wpust B 10x 8x 22 Cut off key B 10x8x22 8
57 MZWP-010-016 Wpust B 10x 8x 14 Cut off key B 10x8x14 8
58 MZWP-010-032 Wpust AB 10x8x32 Cut off key AB 10x8x32 1




0616.14.00.007 12

//55MA52® Zespot tnacy prawy - obr. na przemian Tab. 5
Cutting unit right

Piasta / Hub Numer czesci / Part No. Nazwa Name

R 0540.03.09.002_K01 | Modut dysku kpl. | Disc module assembly

0 0540.03.10.002_K01 | Modut dysku kpl. | Disc module assembly

L 0540.03.15.002_K01 | Modut dysku kpl. | Disc module assembly

R6° 0540.03.16.002_K01 | Modut dysku kpl. | Disc module assembly

L6° 0540.03.17.002_K01 | Modut dysku kpl. | Disc module assembly

, R - 0540.03.09.002_K01

Moduf dysku kpl.
42 Disc module assembly

K2266PLEN00O1 - 2021-08-02 - KDTC 341
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7 SaMASZ'

0616.14.00.007

Cutting unit right

Zespot tngcy prawy - obr. na przemian

Tab. 5

13

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 0540.03.05.000 Watek napedowy dysku Pinion shaft 8
2 0540.03.08.000 Pokrywka dysku Disc 6
3 0540.03.09.002 Piasta gorna dysku prawa Top hub - right 8
4 0540.03.11.000 Sworzen kota posredniego - gorny Idler holder - upper 15
5 0540.03.12.000 Sworzen kota posredniego - dolny Idler holder - lower 15
6 0540.03.13.001 Zamkniecie listwy Bar closure 1
7 0540.03.22.001 Pokrywa bebna Drum's cover 2
8 0540.03.23.001 Piasta dolna Lower hub 8
9 0540.03.67.003 Klucz wymiany nozy Knife mounting lever 1
10 0608.04.21.003 Ptoza prawa Skid - right 1
11 0619.14.01.006 Listwa spawana prawa Frame welded right 1
12 0619.14.02.007 Slizg Sliding skid 7
13 0619.14.03.007 Dysk roboczy z hebnem Working disc with drum 2
14 0619.14.04.007 Dysk roboczy Working disc 6
15 0619.14.11.007 Slizg skrajny Sliding skid - outer 1
16 0619.14.13.007 Naktadka $cieralna Skid plate 7
17 0619.14.14.007 Naktadka Scieralna skrajna Skid plate - outer 1
18 0619.14.50.007 Trzymak nozowy Knife holder 8
19 MIGZ-540-000 Zamkniecie listwy - Guma (0540.03.14.001) Bar closure - rubber 1
20 MI10-003-012 Obsada M12 z pazurem - typ 2 (0619.14.05.007) [Knife holder pin M12 - flange 16
21 MIKW-020-135 Koto zebate dysku 720 (0540.03.07.000) Cutting disc gear 220 8
22 MIKW-038-080 Koto zebate posrednie Z38 (0229.05.02.000) Gear Z38 - idler 1
23 MIKW-038-138 Koto zebate napedowe 738 (0540.03.06.000)  [Gear Z38 1
24 MIKW-060-080 Koto zebate posrednie Z60 (0225.05.13.000) Gear Z60 - idler 14
25 MINO-110-002 NGz skosny lewy 110x49x4 (0619.14.52.007)  [Left slanted blade 110x49x4 8
26 MINO-110-002 N6z skosny prawy 110x49x4 (0619.14.51.007)  [Right slanted blade 110x49x4 8
27 MIPS-054-002 Przektadnia katowa 054-02.100B.R Gearbox 054-02.100B.R 1
28 MITK-000-004 Korek 3/8" model 42A Plug 3/8" model 42A 1
29 MZIP-000-008 Pierscien zabez. @95 (tozysko 6307N @80) Ring 395 15
30 MZLZ-063-000 t 0zysko 6307 2RS C3 Bearing 6307 2RS C3 16
31 MZLZ-063-007 tozysko 6307 2RS N C3 Bearing 6307 2RS N C3 15
32 MZNN-030-000 Nakretka M30x1,5 kl. 8 oc. niska Nut M30x1.5cl. 8 z. low 8
33 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 16
34 MZNS-012-004 Nakretka M12 kl. 8 oc. samozabh. Nut M12 cl. 8 z. self-lock. 40
35 MZNS-012-692 Nakretka M12 kl.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 16
36 MZPP-010-001 Podktadka 310 oc. Washer 310 z. 16
37 MZPP-012-002 Podkfadka @12 oc. Washer 312 z. 4
38 MZPP-016-001 Podkiadka @16 oc. Washer 316 z. 8
39 MZPS-008-001 Podktadka sprez. @8,2 oc. Spring washer ¢8.2 z. 8
40 MZPS-012-001 Podkfadka sprez. §12,2 oc. Spring washer #12.2 z. 32
41 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 9
42 MZSI-008-101 Sruba M 8x 20 kl. 10.9 oc. GRZYB IMB (7380)  [Bolt M 8x 20 cl. 10.9 z. Allen 8
43 MZSI-010-009 Sruba M10x 20 kl. 10.9 oc. GRZYB IMB (7380)  [Bolt M10x 20 cl. 10.9 z. Allen 2
44 MZSI-016-041 Sruba M16x 40 kl. 10.9 oc. IMB. WALC. NISKI  [Bolt M16x 40 cl. 10.9 z. Allen, low socket head 15
45 MZSP-010-001 Sruba M10x 25 kI. 8.8 oc. PODS. Bolt M10x 25 cl. 8.8 z. sq. neck 2
46 MZSP-010-004 Sruba M10x 30 kl. 8.8 oc. PODS. Bolt M10x 30 cl. 8.8 z. sq. neck 14
47 MZSZ-012-010 Sruba M12x 25 k. 8.8 oc. (82105) Bolt M12x 25 cl. 8.8 z. (82105) 36
48 MZSz-012-030 Sruba specjalna M12x 32 kl.10.9 oc. Knurled bolt M12x 30 cl. 10.9 z. 40
(0540.03.18.000) (0540.03.18.000)
49 MZSZ-016-007 Sruba M16x 40 kl. 8.8 oc. (82105) Bolt M16x 40 cl. 8.8 z. (82105) 8
50 MZU0-028-025 Oring - 28x2,5 Oring - 28x2.5 15
51 MZU0-030-001 Oring - 30x2,5 Oring - 30x2.5 30
52 MZU0-090-001 Oring - 90x4 Oring - 90x4 8
53 MZUS-040-072 Simmering AO - 40x 72x 7 Simmering AO - 40x 72x 7 8
54 MZWB-008-005 Sruba M 8x 30 kl. 8.8 oc. IMB. STOZ. Bolt M 8x 30 cl. 8.8 z. Allen countersunk 2
55 MZWP-000-002 Wpust B 10x 8x 22 Cut off key B 10x8x22 8
56 MZWP-010-016 Wpust B 10x 8x 14 Cut off key B 10x8x14 8
57 MZWP-010-032 Wpust AB 10x8x32 Cut off key AB 10x8x32 1




7 SaMASZ

0616.24.00.007
Zespot tngcy prawy - dwa pokosy
Cutting unit right - two swath

14

Tab. 6

Piasta / Hub Numer czesci / Part No. Nazwa Name
R 0540.03.09.002_K01 | Modut dysku kpl. | Disc module assembly R
0 0540.03.10.002_K01 | Modut dysku kpl. | Disc module assembly )
L 0540.03.15.002_K01 | Modut dysku kpl. | Disc module assembly T
R6° 0540.03.16.002_K01 | Modut dysku kpl. | Disc module assembly
L6° 0540.03.17.002_K01 | Modut dysku kpl. | Disc module assembly

73N

= ‘\,%Lv'

74

0.

R - 0540.03.09.002_K01

Moduf dysku kpl.

Disc module assembly

Opcja / Option

K2266PLEN00O1 - 2021-08-02 - KDTC 341
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0616.24.00.007

Zespot tngcy prawy - dwa pokosy
Cutting unit right - two swath

Tab. 6

15

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 0540.03.05.000 Watek napedowy dysku Pinion shaft 8
2 0540.03.08.000 Pokrywka dysku Disc 4
3 0540.03.09.002 Piasta gorna dysku prawa Top hub - right 8
4 0540.03.11.000 Sworzen kota posredniego - gorny Idler holder - upper 15
5 0540.03.12.000 Sworzen kota posredniego - dolny Idler holder - lower 15
6 0540.03.13.001 Zamkniecie listwy Bar closure 1
7 0540.03.22.001 Pokrywa bebna Drum's cover 4
8 0540.03.23.001 Piasta dolna Lower hub 8
9 0540.03.67.003 Klucz wymiany nozy Knife mounting lever 1
10 0608.04.21.003 Ptoza prawa Skid - right 1
11 0619.14.01.006 Listwa spawana prawa Frame welded right 1
12 0619.14.02.007 Slizg Sliding skid 7
13 0619.14.03.007 Dysk roboczy z hebnem Working disc with drum 4
14 0619.14.04.007 Dysk roboczy Working disc 4
15 0619.14.11.007 Slizg skrajny Sliding skid - outer 1
16 0619.14.13.007 Naktadka $cieralna Skid plate 7
17 0619.14.14.007 Naktadka Scieralna skrajna Skid plate - outer 1
18 0619.14.50.007 Trzymak nozowy Knife holder 8
19 MIGZ-540-000 Zamkniecie listwy - Guma (0540.03.14.001) Bar closure - rubber 1
20 MI10-003-012 Obsada M12 z pazurem - typ 2 (0619.14.05.007) [Knife holder pin M12 - flange 16
21 MIKW-020-135 Koto zebate dysku 720 (0540.03.07.000) Cutting disc gear 220 8
22 MIKW-038-080 Koto zebate posrednie Z38 (0229.05.02.000) Gear Z38 - idler 1
23 MIKW-038-138 Koto zebate napedowe 738 (0540.03.06.000)  [Gear Z38 1
24 MIKW-060-080 Koto zebate posrednie Z60 (0225.05.13.000) Gear Z60 - idler 14
25 MINO-110-002 NGz skosny lewy 110x49x4 (0619.14.52.007)  [Left slanted blade 110x49x4 8
26 MINO-110-002 N6z skosny prawy 110x49x4 (0619.14.51.007)  [Right slanted blade 110x49x4 8
27 MIPS-054-002 Przektadnia katowa 054-02.100B.R Gearbox 054-02.100B.R 1
28 MITK-000-004 Korek 3/8" model 42A Plug 3/8" model 42A 1
29 MZIP-000-008 Pierscien zabez. @95 (tozysko 6307N @80) Ring 395 15
30 MZLZ-063-000 t 0zysko 6307 2RS C3 Bearing 6307 2RS C3 16
31 MZLZ-063-007 tozysko 6307 2RS N C3 Bearing 6307 2RS N C3 15
32 MZNN-030-000 Nakretka M30x1,5 kl. 8 oc. niska Nut M30x1.5cl. 8 z. low 8
33 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. Nut M10 cl. 8 z. self-lock. 16
34 MZNS-012-004 Nakretka M12 kl. 8 oc. samozabh. Nut M12 cl. 8 z. self-lock. 40
35 MZNS-012-692 Nakretka M12 kl.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 16
36 MZPP-010-001 Podktadka @10 oc. Washer 310 z. 16
37 MZPP-012-002 Podkfadka @12 oc. Washer 312 z. 4
38 MZPP-016-001 Podkiadka @16 oc. Washer 316 z. 8
39 MZPS-008-001 Podktadka sprez. @8,2 oc. Spring washer ¢8.2 z. 16
40 MZPS-012-001 Podkfadka sprez. §12,2 oc. Spring washer #12.2 z. 32
41 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 9
42 MZSI-008-101 Sruba M 8x 20 kl. 10.9 oc. GRZYB IMB (7380)  [Bolt M 8x 20 cl. 10.9 z. Allen 16
43 MZSI-010-009 Sruba M10x 20 kl. 10.9 oc. GRZYB IMB (7380)  [Bolt M10x 20 cl. 10.9 z. Allen 2
44 MZSI-016-041 Sruba M16x 40 kl. 10.9 oc. IMB. WALC. NISKI  [Bolt M16x 40 cl. 10.9 z. Allen, low socket head 15
45 MZSP-010-001 Sruba M10x 25 kI. 8.8 oc. PODS. Bolt M10x 25 cl. 8.8 z. sq. neck 2
46 MZSP-010-004 Sruba M10x 30 kl. 8.8 oc. PODS. Bolt M10x 30 cl. 8.8 z. sq. neck 14
47 MZSZ-012-010 Sruba M12x 25 k. 8.8 oc. (82105) Bolt M12x 25 cl. 8.8 z. (82105) 36
48 MZSz-012-030 Sruba specjalna M12x 32 kl.10.9 oc. Knurled bolt M12x 30 cl. 10.9 z. 40
(0540.03.18.000) (0540.03.18.000)
49 MZSZ-016-007 Sruba M16x 40 kl. 8.8 oc. (82105) Bolt M16x 40 cl. 8.8 z. (82105) 8
50 MZU0-028-025 Oring - 28x2,5 Oring - 28x2.5 15
51 MZU0-030-001 Oring - 30x2,5 Oring - 30x2.5 30
52 MZU0-090-001 Oring - 90x4 Oring - 90x4 8
53 MZUS-040-072 Simmering AO - 40x 72x 7 Simmering AO - 40x 72x 7 8
54 MZWB-008-005 Sruba M 8x 30 kl. 8.8 oc. IMB. STOZ. Bolt M 8x 30 cl. 8.8 z. Allen countersunk 2
55 MZWP-000-002 Wpust B 10x 8x 22 Cut off key B 10x8x22 8
56 MZWP-010-016 Wpust B 10x 8x 14 Cut off key B 10x8x14 8
57 MZWP-010-032 Wpust AB 10x8x32 Cut off key AB 10x8x32 1




.1 0534.05.00.000
Przeniesienie napedu
Drive unit - 540 rpm

- 540 obr

Tab. 7

16
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0534.05.00.000

Drive unit - 540 rpm

Przeniesienie napedu - 540 obr

Tab. 7

17

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes

1 0534.05.01.000 Dystans Distance insert 1

2 2240.03.01.000 Dystans przektadni 1/3/5/8/10 (koszt Gearbox distance 1

wydziatowy)

3 MII0-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1

4 MIIU-211-000 Uchwyt mocowania ostony 395011211R PTO guard holder 395011211R 1

5 MIIU-261-000 Uchwyt mocowania ostony 395011261R PTO guard holder 395011261R 1

6 MIPS-090-009 Przektadnia katowa 090-02.111.L1S Gearbox 090-02,111,L1S 1 *patrz

MIPZ-090-000 Przektadnia katowa 090-02.111.L1Z Gearbox 090-02,111,L1Z oznaczenie / see
marking

7 MITO-000-005 Ostona stozkowa D4170 401 PTO guard 1

8 MIT0-000-012 Ostona watka przektadni BP S 240000079 PTO stub cover 1

9 MIWB-084-000 Wat B&P - 7G5T084FX007007RTA PTO shaft B&P - 7G5T084FX007007RTA 1

10 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 8

11 MZPP-010-001 Podktadka @10 oc. Washer 310 z. 4

12 MZPP-012-002 Podktadka @12 oc. Washer 312 z. 6

13 MZPS-008-001 Podktadka sprez. 98,2 oc. Spring washer ¢8.2 z. 4

14 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 12

15 MZSZ-010-001 Sruba M10x 25 k. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 4

16 MZSZ-012-002 Sruba M12x 30 kl. 8.8 oc. (82105) Bolt M12x 30 cl. 8.8 z. (82105) 6




.| 0544.04.00.000
Przeniesienie napedu - 1000 obr
Drive transmission - 1000 rpm

\
N

Tab. 8

18
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Opcja/Option
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0544.04.00.000

Przeniesienie napedu - 1000 obr
Drive transmission - 1000 rpm

Tab. 8

19

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 0544.04.01.000 Ostona przektadni Gearbox guard 1
2 2240.03.01.000 Dystans przektadni 1/3/5/8/10 (koszt Gearbox distance 1
wydziatowy)
3 MII0-100-000 Opaska zaciskowa 100-120 Clamp band 100-120 2
4 MII0-130-000 Opaska zaciskowa 130-150 Clamp band 130-150 1
5 MIIU-261-000 Uchwyt mocowania ostony 395011261R PTO guard holder 395011261R 1
6 MIPS-110-000 Przektadnia katowa 110-01.111.R1S Gearbox 110-01.111.R1S 1
7 MIT0-000-005 Ostona stozkowa D4170 401 PTO guard 1
8 MIT0-001-013 Ostona przektadni Gearbox cover 1
9 MIWB-088-000 WAL - 7G5T088FX007007PTA PTO shaft - 7G5T088FX007007PTA 1
10 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 3
11 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 7
12 MZPP-012-002 Podktadka @12 oc. Washer 312 z. 6
13 MZSZ-008-001 Sruba M 8x 20 kl. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 7
14 MZSZ-012-002 Sruba M12x 30 kl. 8.8 oc. (82105) Bolt M12x 30 cl. 8.8 z. (82105) 2
15 MZSZ-012-005 Sruba M12x 40 kl. 8.8 oc. (82105) Bolt M12x 40 cl. 8.8 z. (82105) 4




Opcja/Option
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2264.88.00.001

// SaMASZ| oswietlenie

Lighting

Tab. 9

21

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes

1 0544.66.02.004 Usztywnienie Stiffening 1

2 2264.88.01.001 Mocowanie o$wietlenia KDTC 300 - 540 rpm 1

3 MIET-002-005 Tablica ostrz. prawa 282x423 z o$wiet. jedn. Warning plate - right 1

4 MITZ-030-030 Zaslepka plastik kw. 30x30x2 Plastic plug sq. 30x30x2 2

5 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. Nut M 8 cl. 8 z. self-lock. 4

6 MZPP-008-002 Podktadka @8 oc. Washer @8 z. 4

7 MZPP-010-001 Podktadka @10 oc. Washer 310 z. 4

8 MZSZ-008-001 Sruba M 8x 20 kI. 8.8 oc. (82105) Bolt M 8x 20 cl. 8.8 z. (82105) 1

9 MZSZ-008-007 Sruba M 8x 45 kl. 8.8 oc. (82105) Bolt M 8x 45 cl. 8,8 z. (82105) 2

10 MZSZ-008-013 Sruba M 8x 50 kl. 8.8 oc. (82105) Bolt M 8x 50 cl. 8.8 z. (82105) 1

11 MZSZ-010-001 Sruba M10x 25 k. 8.8 oc. (82105) Bolt M10x 25 cl. 8.8 z. (82105) 4




i MIEW-KDTC-001
SaMASZ | Instalacja elektryczna (2264.89.00.001) Tab. 10

Electric installation

\\

22

Opcja/Option
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MIEW-KDTC-001

//SEMA52® Instalacja elektryczna (2264.89.00.001)

Electric installation

Tab. 10

23

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 MIEG-004-015 Gniazdo hermetyczne 4 - pinowe Superseal 1,5  [Socket Superseal 1,5 1
2 MIEP-000-004 Przew6d 4x 1,0 0MY - 2,0 m Cord4x1,00MYL=20m 1
3 MIEW-000-002 Wtyczka 7-biegunowa 7-pin plug 1
4 MIEZ-004-004 Ostona gumowa ztacza Superseal 4 - pinowego  [Rubber cover Superseal 1,5 1
5 MITW-009-012 Peszel 9-12-2,0m PE shell 9-12-2,0m 1




0229.06.00.005
Zgarniacz lewy
Swath guide left

Tab. 11

24
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0229.06.00.005

// S5aMASZ’| 7gamiacz lewy

Tab. 11

25

Swath guide left
L.p. Numer czesci - . llosé Uwagi
Iter;n Part N(E Nazwa czgsci Description Quantity Notegs
1 0229.06.01.000 Ramie przesuwne lewe Swath guide bracket 1
2 0229.06.02.000 Ramie talerza lewe Swath guide arm left 1
3 0229.06.06.000 Tuleja dystansowa §27,9 Distance bush §27,9 1
4 0235.07.05.005 Tarcza zgarniacza #355 Swath guide plate @355 1
5 MIHK-420-000 Tarcza gumowa #420x10 (0235.07.06.005) Rubber plate #420x10 (0235.07.06.005) 1
6 MITZ-034-000 Zaslepka plastik @34x1-111065 Plastic plug @#34x1-111065 1
7 MITZ-050-001 Zaslepka plastik @50x1.0-3.0 - 111068 Plastic cap round 50x1.0-3.0 1
8 MITZ-060-003 Zaslepka plastik prost. 60x40x3-5- 111368 Plastic plug rec. 60x40x3-5 1
9 MZLZ-005-008 it 0zysko 6205 2RS Bearing 6205 2RS 2
10 MZNZ-008-001 Nakretka M 8 kl. 8 oc. Nut M 8 cl. 8 z. 6
11 MZNZ-012-002 Nakretka M12 kl. 8 oc. Nut M12 cl. 8 z. 2
12 MZSE-025-001 Pierscien osad. Z 25 Circlip Z 25 1
13 MZSE-052-001 Pierscier osad. W 52 Circlip W 52 1
14 MZSP-008-001 Sruba M 8x 20 k. 8.8 oc. PODS. Bolt M 8x20 cl. 8.8 z. sq. neck 6
15 MZSZ-012-003 Sruba M12x 35 kl. 8.8 oc. (82105) Bolt M12x 35 cl. 8.8 z. (82105) 2
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Swath guide right
L.p. Numer czesci - . llosé Uwagi
Iter;n Part N(i Nazwa czgsci Description Quantity Notegs
1 0229.06.02.000 Ramie talerza lewe Swath guide arm left 1
2 0229.06.06.000 Tuleja dystansowa 027,9 Distance bush #27,9 1
3 0229.07.01.000 Ramie przesuwne prawe Swath guide arm right 1
4 0235.07.05.005 Tarcza zgarniacza #355 Swath guide plate @355 1
5 MIHK-420-000 Tarcza gumowa #420x10 (0235.07.06.005) Rubber plate #420x10 (0235.07.06.005) 1
6 MITZ-034-000 Zaslepka plastik @34x1-111065 Plastic plug @#34x1-111065 1
7 MITZ-050-001 Zaslepka plastik @50x1.0-3.0 - 111068 Plastic cap round 50x1.0-3.0 1
8 MITZ-060-003 Zaslepka plastik prost. 60x40x3-5- 111368 Plastic plug rec. 60x40x3-5 1
9 MZLZ-005-008 it 0zysko 6205 2RS Bearing 6205 2RS 2
10 MZNZ-008-001 Nakretka M 8 kl. 8 oc. Nut M 8 cl. 8 z. 6
11 MZNZ-012-002 Nakretka M12 kl. 8 oc. Nut M12 cl. 8 z. 2
12 MZSE-025-001 Pierscien osad. Z 25 Circlip Z 25 1
13 MZSE-052-001 Pierscier osad. W 52 Circlip W 52 1
14 MZSP-008-001 Sruba M 8x 20 k. 8.8 oc. PODS. Bolt M 8x20 cl. 8.8 z. sq. neck 6
15 MZSZ-012-003 Sruba M12x 35 kl. 8.8 oc. (82105) Bolt M12x 35 cl. 8.8 z. (82105) 2
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// 5aMASZ | 7gamiacz lewy

Swath quide left
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L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 00S0.20.24.050 Sworzen @20/24 (S0.20.24.050) Pin ¢20/24 (S0.20.24.050) 1
2 0227.06.01.000 Ramie przesuwne lewe Swath guide arm left 1
3 0227.06.02.000 DZwignia napinacza lewa Swath guide lever left 1
4 0229.06.06.000 Tuleja dystansowa §27,9 Distance bush 327,9 2
5 0235.06.02.000 Ramie talerza lewe Swath guide arm - left 1
6 0235.06.04.000 Ramie talerza tylnego lewe Swath guide arm - rear 1
7 0235.07.05.005 Tarcza zgarniacza #355 Swath guide plate @355 2
8 0235.07.07.000 Podktadka dystansowa (34,5 Distance washer #34,5 1
9 0235.07.08.000 Podktadka dystansowa (#34,5 L-20 Distance washer #34,5 L-20 1
10 MIHK-380-000 Tarcza gumowa #380x10 (0235.07.11.005) Rubber plate@380x10 (0235.07.11.005) 1
11 MIHK-420-000 Tarcza gumowa @420x10 (0235.07.06.005) Rubber plate 3420x10 (0235.07.06.005) 1
12 MIIS-006-001 Szekla @6 Shackle @6 1
13 MILA-000-012 taricuch 34x20 - 31 ogniw (0235.07.09.000) Chain 34 1
14 MISP-005-004 Sprezyna @5 (0235.07.10.000) Spring @5 (0235.07.10.000) 2
15 MITZ-034-000 Zaslepka plastik @34x1 - 111065 Plastic plug @34x1-111065 1
16 MITZ-050-001 Zaslepka plastik 350x1.0-3.0 - 111068 Plastic cap round 50x1.0-3.0 2
17 MITZ-060-003 Zaslepka plastik prost. 60x40x3-5- 111368 Plastic plug rec. 60x40x3-5 1
18 MZLZ-005-008 tozysko 6205 2RS Bearing 6205 2RS 4
19 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. Nut M12 cl. 8 z. self-lock. 1
20 MZNZ-008-001 Nakretka M 8 kl. 8 oc. Nut M 8 cl. 8 z. 12
21 MZNZ-010-001 Nakretka M10 kI. 8 oc. Nut M10 cl. 8 z. 1
22 MZPP-020-001 Podktadka 320 oc. Washer 320 z. 1
23 MZSE-025-001 Pierscien osad. Z 25 Circlip Z 25 2
24 MZSE-052-001 Pierscien osad. W 52 Circlip W 52 2
25 MZSP-008-001 Sruba M 8x 20 kl. 8.8 oc. PODS. Bolt M 8x20 cl. 8.8 z. sq. neck 12
26 MZSZ-010-055 Sruba M10x 55 kl. 8.8 oc. (82105) Bolt M10x 55 kl. 8.8 oc. (82105) 1
27 MZSZ-012-006 Sruba M12x 60 k. 8.8 oc. (82105) Bolt M12x 60 kl. 8.8 oc. (82105) 1
28 MZZK-005-006 Kotek sprez. @5x 36 nierdz. Spring pin @5x36 ss. 1
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Swath guide right
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L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes
1 00S0.20.24.050 Sworzen @20/24 (S0.20.24.050) Pin ¢20/24 (S0.20.24.050) 1
2 0227.07.01.000 Ramie przesuwne prawe Swath guide arm right 1
3 0227.07.02.000 DZwignia napinacza prawa Tensioner's lever right 1
4 0229.06.06.000 Tuleja dystansowa §27,9 Distance bush 327,9 2
5 0235.07.02.000 Ramie talerza prawe Swath guide arm - right 1
6 0235.07.04.000 Ramie talerza tylnego prawe Swath guide arm - rear 1
7 0235.07.05.005 Tarcza zgarniacza #355 Swath guide plate @355 2
8 0235.07.07.000 Podktadka dystansowa (34,5 Distance washer #34,5 1
9 0235.07.08.000 Podktadka dystansowa (#34,5 L-20 Distance washer #34,5 L-20 1
10 MIHK-380-000 Tarcza gumowa #380x10 (0235.07.11.005) Rubber plate@380x10 (0235.07.11.005) 1
11 MIHK-420-000 Tarcza gumowa @420x10 (0235.07.06.005) Rubber plate 3420x10 (0235.07.06.005) 1
12 MIIS-006-001 Szekla @6 Shackle @6 1
13 MILA-000-012 taricuch 34x20 - 31 ogniw (0235.07.09.000) Chain 34 1
14 MISP-005-004 Sprezyna @5 (0235.07.10.000) Spring @5 (0235.07.10.000) 2
15 MITZ-034-000 Zaslepka plastik @34x1 - 111065 Plastic plug @34x1-111065 1
16 MITZ-050-001 Zaslepka plastik 350x1.0-3.0 - 111068 Plastic cap round 50x1.0-3.0 2
17 MITZ-060-003 Zaslepka plastik prost. 60x40x3-5- 111368 Plastic plug rec. 60x40x3-5 1
18 MZLZ-005-008 tozysko 6205 2RS Bearing 6205 2RS 4
19 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. Nut M12 cl. 8 z. self-lock. 1
20 MZNZ-008-001 Nakretka M 8 kl. 8 oc. Nut M 8 cl. 8 z. 12
21 MZNZ-010-001 Nakretka M10 kI. 8 oc. Nut M10 cl. 8 z. 1
22 MZPP-020-001 Podktadka 320 oc. Washer 320 z. 1
23 MZSE-025-001 Pierscien osad. Z 25 Circlip Z 25 2
24 MZSE-052-001 Pierscien osad. W 52 Circlip W 52 2
25 MZSP-008-001 Sruba M 8x 20 kl. 8.8 oc. PODS. Bolt M 8x20 cl. 8.8 z. sq. neck 12
26 MZSZ-010-055 Sruba M10x 55 kl. 8.8 oc. (82105) Bolt M10x 55 kl. 8.8 oc. (82105) 1
27 MZSZ-012-006 Sruba M12x 60 k. 8.8 oc. (82105) Bolt M12x 60 kl. 8.8 oc. (82105) 1
28 MZZK-005-002 Kotek sprez. @5x 32 oc. Spring pin @5x32 z. 1




Dysk roboczy z obsada noza M12 z pazurem i kwadratem

Working disc with knife holder M12 - flange square

Lp. Numer czesci <o - llo$¢ w kpl. m
ltem Part N, Nazwa czesci Description Quantity for set i
1a 0619.14.04.007_KO01 Dysk roboczy kpl. Working disc cpl. 1 a
2a MZNS-012-692 Nakretka M12 k.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 N
Ana. Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2 e
3a MII0-003-012 (0619.14.05.007) (0619.14.05.007) 2 o N
=3
4a 0619.14.50.007 Trzymak nozowy Knife holder 1 o=
>
o >
Dysk roboczy z z podbiciem, obsada noza M12 Working disc with instep, knife holder - 8
z pazurem i kwadratem - prawy (kpl.) M12 flange square - right (set) g g~
Lp. Numer czesci - - llo$¢ w kpl. = o
ltem Part No. Nazwa czesci Description Quantity for set 3 -§
=
1b  ]0619.14.30.007_K01| Dysk roboczy z podbiciem - prawy kpl. Working disc with instep - right cpl. 1 % %%
» 3
2b MZNS-012-692 Nakretka M12 kl.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 8‘
(¢
Ana. Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2 N
3 MII0-003-012 (0619.14.05.007) (0619.14.05.007) 2 S
>
4b 0619.14.50.007 Trzymak nozowy Knife holder 1
Dysk roboczy z z podbiciem, obsada noza M12 Working disc with instep, knife holder
z pazurem i kwadratem - lewy (kpl.) M12 flange square - left (set)
Lp. Numer czesci L - llo$¢ w kpl.
[tem Part No. Nazwa czesci Description Quantity for set
1c 0619.14.31.007_K01|  Dysk roboczy z podbiciem - lewy kpl. Working disc with instep - left cpl. 1
2c MZNS-012-692 Nakretka M12 k.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 >
Ana. Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2
3¢ MII0-003-012 (0619.14.05.007) (0619.14.05.007) 2
4c 0619.14.50.007 Trzymak nozowy Knife holder 1 -




Opcjonalny dysk roboczy z obsadg na noze
(bez szybkiej wymiany) (kpl.)

Optional working disc with fixed knife
(no quick knife replacment) (set)

Lp. Numer czesci - - llos¢ w kpl. m
[tem Part No. Nazwa czesci Description Quantity for set m
1a 0619.14.04.007_KO01 Dysk roboczy kpl. Working disc cpl. 1 é
2a MZNS-012-692 Nakretka M12 k.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 N
®
3a 0619.14.27.007 Obsada M12 na state kpl. Knife holder pin M12 - flange cpl. 2 o N
o o
= 3
4a 0540.13.24.002 Dystans dysku Spacer 1 o=
s 3
Dysk roboczy z bebnem, obsada noza S . i -
M12 z pazurem i kwadratem Working disc with drum, knife holder M12 - flange square (set) g 8\
- On
Lp. Numer czesci - - llo$¢ w kpl. 2. 2
[tem Part No. Nazwa czesci Description Quantity for set > ﬁ
(o]
o
1b 0619.14.03.007_K01 Dysk roboczy z bebnem kpl. Working disc with drum cpl. 1 % §~
» 3
2b MZNS-012-692 Nakretka M12 kI.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 8‘
(¢
Ana. Obsada M12 z pazurem - typ 2 Knife holder pin M12 - flange - type 2 N
3b MIl0-003-012 (0619.14.05.007) (0619.14.05.007) 2 =
>
4b 0619.14.50.007 Trzymak nozowy Knife holder 1
Opcjonalny dysk roboczy z bebnem, obsada noza Optional disc with drum, knife holder M12 - flange square
(bez szybkiej wymiany) (kpl.) (no quick knife replacment) (set)
Lp. Numer czesci - - llo$¢ w kpl.
[tem Part No. Nazwa czesci Description Quantity for set
Tla ]0619.14.03.007_K01 Dysk roboczy z bebnem kpl. Working disc with drum cpl. 1
2a MZNS-012-692 Nakretka M12 k.10 oc. kotnierzowa Nut M12 cl. 10.9 z. collar 2 (v o)
3a 0619.14.27.007 Obsada M12 na state kpl. Knife holder pin M12 - flange cpl. 2
4a 0540.13.24.002 Dystans dysku Spacer 1 N




Naktadki $cieralne

Topping plates

ZSYINES 7

sale|d buiddo) jo suoisian jeuondQ
eIU9ZS0) 0balysAm Azoyd aujeuolodq

Lp. Numer czesci - - llo$¢ w kpl.
[tem Part No. Nazwa czgsci Description Quantity for set
NaIg%ngga s’,(-zieralna wsptpracuje Skid plate to be mounted together with:
ze slizgiem: ~0619.14.12.007 sliding skid
1a 0619.14.13.007 -0619.14.02.007 9110.04.05.001 slidi 9 Kid 1
-2110.04.05.007 - 9110.05.05.001 Sl!d!"g Sk!d
-2110.05.05.001 "2 1TEE0-80.801 sliding sk
Naktadka $cieralna skrajna Topping plate - outer to be mounted
1b 0619.14.14.007 wspotpracuije ze $lizgiem nr: together with: 1
-0619.14.11.007 -0619.14.11.007
Naktadka scieralna skrajna prawa Right skid plate - outer to be
1c 0566.04.04.001 wspotpracuje ze $lizgiem nr: mounted together with: 1
-0566.04.02.001 -0566.04.02.001 sliding skid
Naktadka $cieralna skrajna lewa Left skid plate - outer to be
1d 0566.05.04.001 wspétpracuje ze $lizgiem nr: mounted together with: 1

-0566.05.02.001

-0566.05.02.001 sliding skid




Opcjonalne ptozy wyskoiego koszenia

Optional topping plates

.ZSYWes 7

sale|d buiddo) Jo suoisiaA jeuondQ
elUazsoy obarysAm Azojd sujeuolodq

Lp. Numer czesci - - llos¢ w kpl.
Item Part No. Nazwa czesci Description Quantity for set
sz? wysokiego ,kpsz_enia . Topping plate to be mounted together with:
wspotpracuje ze $lizgiem nr: -0619.14.02.007 sliding skid
1a 0619.14.15.007 -0619.14.02.007 Py o . 1
-9110.04.05.001 -2110.04.05.001 sliding skid
-2110.05.05.001 -2110.05.05.001 sliding skid
Ptoza skrajna wysokiego koszenia Ptoza wysokiego koszenia
wspotpracuije ze $lizgiem nr: wspotpracuije ze $lizgiem nr:
1b 0619.14.16.007 -0619.14.11.007 -0619.14.02.007 1
-0566.04.02.001 -2110.04.05.001
-0566.05.02.001 -2110.05.05.001
Podwojna ptoza wysokiego koszenia Double topping plate to be mounted
wspotpracuje ze slizgiem nr: together with:
1c 0619.14.17.017 -0619.14.02.007 -0619.14.02.007 sliding skid 1
-2110.04.05.001 -2110.04.05.001 sliding skid
-2110.05.05.001 -2110.05.05.001 sliding skid
Podwajna ptoza skrajna wysokiego Double topping plate - outer to be mounted
koszenia wspétpracuje ze $lizgiem nr: together with:
1d 0619.14.18.017 -0619.14.11.007 -0619.14.11.007 sliding skid 1

-0566.04.02.001
-0566.05.02.001

-0566.04.02.001 sliding skid
-0566.05.02.001 sliding skid




Modut dysku kpl. - (wszystkie piasty)

Disc module assemblies - (all hub types) E
R6°
5
11
o>
Piasta / Hub Nazwa czes$ci / Part No. Nazwa Name
R 0540.03.09.002_K01 Modut dysk kpl. Disc module assembly
0 0540.03.10.002_K01 Modut dysk kpl. Disc module assembly
L 0540.03.15.002_K01 Modut dysk kpl. Disc module assembly
R6° 0540.03.16.002_K01 Modut dysk kpl. Disc module assembly
L6° 0540.03.17.002_K01 Modut dysk kpl. Disc module assembly




7 SaMASZ'

Modut dysku kpl. - (wszystkie piasty)
Disc module assemblies - (all hub types)

E

L. Numer czgsoi Nazwa czesci Description ”08'(? Uwagi
Item Part No. Quantity Notes

1 0540.03.05.000 Watek napedowy dysku Pinion shaft 1

2 0540.03.09.002 Piasta gérna dysku prawa Top hub - right 1

3 0540.03.10.002 Piasta gorna dysku zerowa Top hub - zero 1

4 0540.03.15.002 Piasta gorna dysku lewa Top hub - left 1

5 0540.03.16.002 Piasta gorna dysku prawa 6° Top hub - right 6° 1

6 0540.03.17.002 Piasta gorna dysku lewa 6° Top hub - left 6° 1

7 0540.03.23.001 Piasta dolna Lower hub 1

8 MIKW-020-135 Koto zebate dysku Z20 (0540.03.07.000) Cutting disc gear 220 1

9 MZLZ-063-000 t 0zysko 6307 2RS C3 Bearing 6307 2RS C3 2

10 MZNN-030-000 Nakretka M30x1,5 kl. 8 oc. niska Nut M30x1.5cl. 8 z. low 1

11 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 1

12 MZU0-090-001 Oring - 90x4 Oring - 90x4 1

13 MZUS-040-072 Simmering AO - 40x 72x 7 Simmering AO - 40x 72x 7 1

14 MZWP-000-002 Wpust B 10x 8x 22 Cut off key B 10x8x22 1

15 MZWP-010-016 Wpust B 10x 8x 14 Cut off key B 10x8x14 1
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.

Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



D

Bill of materials (BoM) - SAP

11/1/2021

Code Rev | Description

7G5N101CEOO71A1A C |DRIVE SHAFT
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. |Code Q.ty Rev. |Rev. SAP| Description

0001|5070G0355 1 0 0 YOKE #5/S6 1-3/8"z6 SHROUDED PIN (007)
0002(4120G0012R40 2 0 0 CROSS KIT S5-S6-G5 30.2x79.4 CAP ZERK
0005|204056860 1 0 ND |TUBE YOKE #5-G5 OUTER 5N6 (51.5)
0008(341053000R10 1 0 0 |SPRING ROLL PIN 10x70 DIN1481
0012|225700860R 1 ND ND |CARDAN DRIVE TUBE #5 OUTER 51.6x3x860
0013|1225110860R 1 ND ND |CARDAN DRIVE TUBE #5 INNER 45.0x3.8x860
0016(341002000R10 1 0 ND |SPRING ROLL PIN 10x60 DIN1481
0017|1204056861 1 ND ND |TUBE YOKE #5-G5 INNER 5N7 (45.0)
0021|658G48103R 1 ND ND |

0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026 (255051002R02 1 0 0 |[SHIELD SUPPORT G5 OUTER GLOBAL
0028(310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G5101FR 1 ND ND |SHIELD TUBE OUT. G5 *101* FX

0030 | 5MNN1G5101FR 1 ND ND |SHIELD TUBE INNER G5 *101* FX
0032(255051001R02 1 0 0 SHIELD SUPPORT G5 INNER GLOBAL
0040(252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
00481399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE

0049 (399CEE051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399UNIOO01 1 F F INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051(403000001R10 1 0 ND |[COMPLETE PUSH PIN 1-3/8"Z6/z21
0061(408000047R02 1 0 0 TAPER PIN 14x73xM12 see 408000075R
0062(432000045R08 8 0 0 BOLT-NUT M10x65 CL 8.8 PKG-8
0063|2530G1L01R 1 0 ND |YOKE WITH FLANGE FNT34
0064(240000218R02 1 0 0 SPACER FT34 CLUTCH @177x37.9%2.0
0065|247000054R08 4 0 0 |LINING 140x85x3.2 FF1/FF3 8-PACK
0066|24811L.0003R0O2 1 0 0 DRIVE PLATE @142x85x6 FNT34
0067|2481L0001RO2 1 0 0 INNER PLATE @170x86x4 FNT34
0068|240000746R05 1 0 0 DOMED PLUG @70x1.5 for FNT/FNV/FFNV34
0071|4271L0101R 1 ND ND |FLANGED HOUSING FNT/FNV/FFNV-34
0072|348017000R20 1 0 0 GREASE FITTING M6X1 STRAIGHT
0073|2481L0002R0O2 1 0 0 INNER PLATE @170x86x8 FNT34

0074 |367FT340A 1 0 0 BELLEVILLE SPRING FT34 1200Nm
0075(339002060R20 1 0 0 CIRCLIP EXTERNAL 60x1.50 ANDERTON M2400
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DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE REU.
A.Caffagni 18/6/2015 | /GSN101CEOO/1A1A C

B

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.

Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



Code Description

7G5N101CEOO071A1A DRIVE SHAFT

N. |Code Q.ty | Rev. Rev. SAR Description

0076 (5151L0351R 1 ND ND |HUB FNV/FFNV/FNT34 1-3/8"z6 T.PIN CW
0077|(4211L0001RO6 4 0 0 |RATCHET w/SPRINGS FNV/FFNV/FNT34-44
0093 |7G5N101FX007ESSX 1 ND ND |HALF SHAFT G5N *101* FX -007

0094 | 7G5N101FX1A1ISSX 1 ND ND |HALF DR.SHAFT INN. GSN *101* FX -1Al
0097 |5CG5101FXSS 1 ND ND |

Pag. 2/2
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DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE

A.Caffagni 25/1/2019 | /GSN101CEO931A1A

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



& PAVESI [®)

Bill of materials (BoM) - SAP

17/3/2021

Code Rev | Description

7G5N101CEQ931A1A C |DRIVE SHAFT
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. |Code Qty Rev. |Rev. SAP| Description

0001({5070G2151 1 ND ND |YOKE #5/S6 8x32x38 SHROUDED PIN
0002(4120G0012R40 2 0 0 CROSS KIT S5-S6-G5 30.2x79.4 CAP ZERK
0005|204056860 1 0 ND |TUBE YOKE #5-G5 OUTER 5N6 (51.5)
0008(341053000R10 1 0 0 |SPRING ROLL PIN 10x70 DIN1481
0012|225700860R 1 ND ND |CARDAN DRIVE TUBE #5 OUTER 51.6x3x860
0013|1225110860R 1 ND ND |CARDAN DRIVE TUBE #5 INNER 45.0x3.8x860
0016(341002000R10 1 0 ND |SPRING ROLL PIN 10x60 DIN1481
0017|1204056861 1 ND ND |TUBE YOKE #5-G5 INNER 5N7 (45.0)
0021|658G48103R 1 ND ND |

0025|219051001R 2 0 ND |CONE SHIELD BELL G5-G7-G8 158x119 TYPE S
0026 (255051002R02 1 0 0 |[SHIELD SUPPORT G5 OUTER GLOBAL
0028(310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G5101FR 1 ND ND |SHIELD TUBE OUT. G5 *101* FX

0030 | 5MNN1G5101FR 1 ND ND |SHIELD TUBE INNER G5 *101* FX
0032(255051001R02 1 0 0 SHIELD SUPPORT G5 INNER GLOBAL
0040(252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
00481399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE

0049 (399CEE051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399UNIOO01 1 F F INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051(403000001R10 1 0 ND |[COMPLETE PUSH PIN 1-3/8"Z6/z21
0061(408000047R02 1 0 0 TAPER PIN 14x73xM12 see 408000075R
0062(432000045R08 8 0 0 BOLT-NUT M10x65 CL 8.8 PKG-8
0063|2530G1L01R 1 0 ND |YOKE WITH FLANGE FNT34
0064(240000218R02 1 0 0 SPACER FT34 CLUTCH @177x37.9%2.0
0065(247000054R08 4 0 0 |LINING 140x85x3.2 FF1/FF3 8-PACK
0066|24811L.0003R0O2 1 0 0 DRIVE PLATE @142x85x6 FNT34
0067|2481L0001RO2 1 0 0 INNER PLATE @170x86x4 FNT34
0068|240000746R05 1 0 0 DOMED PLUG @70x1.5 for FNT/FNV/FFNV34
0071|4271L0101R 1 ND ND |FLANGED HOUSING FNT/FNV/FFNV-34
0072|348017000R20 1 0 0 GREASE FITTING M6X1 STRAIGHT
0073|2481L0002R0O2 1 0 0 INNER PLATE @170x86x8 FNT34

0074 |367FT340A 1 0 0 |BELLEVILLE SPRING FT34 1200Nm
0075(339002060R20 1 0 0 CIRCLIP EXTERNAL 60x1.50 ANDERTON M2400
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DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE

A.Caffagni 25/1/2019 | /GSN101CEO931A1A

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



Code Description

7G5N101CEQ0931A1A DRIVE SHAFT

N. |Code Q.ty | Rev. Rev. SAR Description

0076 (5151L0351R 1 ND ND |HUB FNV/FFNV/FNT34 1-3/8"z6 T.PIN CW
0077|(4211L0001RO6 4 0 0 |RATCHET w/SPRINGS FNV/FFNV/FNT34-44
0093 |7G5N101FX093ESSX 1 ND ND |HALF SHAFT G5N *101* FX -093

0094 | 7G5N101FX1A1ISSX 1 ND ND |HALF DR.SHAFT INN. GSN *101* FX -1Al
0097 |5CG5101FXSS 1 ND ND |
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CODICE / CODE

REV.

DISEGNATO / DESIGNED BY

C.Stramier1

DATA / DATE

10/2/2014

/GoT084FX00/00/RTA

B

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.

Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



BONDIOLI

8]

Bill of materials (BoM) - SAP

& pAVESI 17/3/2021
Code Rev | Description

7G5T084FX007007RTA | B |DRIVE SHAFT
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. |Code Q.ty Rev. |Rev. SAP| Description

0001|5070G0355 2 0 0 YOKE #5/S6 1-3/8"z6 SHROUDED PIN (007)
0002(4120G0012R40 2 0 0 CROSS KIT S5-S6-G5 30.2x79.4 CAP ZERK
0005|204056860 1 0 ND |TUBE YOKE #5-G5 OUTER 5N6 (51.5)
0008(341053000R10 1 0 0 |SPRING ROLL PIN 10x70 DIN1481
0012225700690 1 ND ND |

0013(270110690 1 ND ND |_

0016(341002000R10 1 0 ND |SPRING ROLL PIN 10x60 DIN1481
0017|1204056861 1 ND ND |TUBE YOKE #5-G5 INNER 5N7 (45.0)
0025(219051202R 2 ND ND |CONE SHIELD GLOBAL G5
0026 (255051002R02 1 0 0 SHIELD SUPPORT G5 OUTER GLOBAL
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC
0029 | 5TNN1G5084F 1 ND ND |_
0030 | SMNN1G5084F 1 ND ND |_
0032(255051001R02 1 0 0 SHIELD SUPPORT G5 INNER GLOBAL
0040(252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE
0049|399CEE051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050 (399UNIO001 1 F F INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051({403000001R10 2 0 ND |COMPLETE PUSH PIN 1-3/8"Z6/721
0093 (7G5T084FX007ERT 1 ND ND | _
0094 |7G5T084FX007IRT 1 ND ND |_
0097 |5CG5084FXRT 1 ND ND |COMPLETE SHIELD
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CODICE / CODE REV.

/GoT08BBFX00/00/PTA

DATA / DATE

10/2/2014

DISEGNATO / DESIGNED BY
C.Stramier1

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.

Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



D

Bill of materials (BoM) - SAP

11/1/2021

Code Rev | Description

7G5T088FX007007PTA | B |DRIVE SHAFT
Division | BOPR(01) |Bill of materials (BoM) - SAP : | Commercial

N. |Code Q.ty Rev. |Rev. SAP| Description

0001|5070G0355 2 0 0 YOKE #5/S6 1-3/8"z6 SHROUDED PIN (007)
0002(4120G0012R40 2 0 0 CROSS KIT S5-S6-G5 30.2x79.4 CAP ZERK
0005|204056860 1 0 ND |TUBE YOKE #5-G5 OUTER 5N6 (51.5)
0008(341053000R10 1 0 0 |SPRING ROLL PIN 10x70 DIN1481
00121225700730 1 ND ND |CARDAN DRIVE TUBE #5 OUTER 51.6x3x730
00131270110730 1 ND ND |CARDAN TUBE

0016(341002000R10 1 0 ND |SPRING ROLL PIN 10x60 DIN1481
0017|1204056861 1 ND ND |TUBE YOKE #5-G5 INNER 5N7 (45.0)
0025{219051102R 1 ND ND |

0026 (255051002R02 1 0 0 SHIELD SUPPORT G5 OUTER GLOBAL
0028(310001431R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC

0029 | 5TNN1G5088F 1 ND ND |_

0030 | SMNN1G5088F 1 ND ND |_

0031(219051202R 1 ND ND |CONE SHIELD GLOBAL G5
0032(255051001R02 1 0 0 SHIELD SUPPORT G5 INNER GLOBAL
0040(252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
00481399143000 1 E E |LABEL - DANGER - OUTER DRIVE TUBE
0049 (399CEE051 1 F F |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399UNIOO01 1 F F INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051(403000001R10 2 0 ND |[COMPLETE PUSH PIN 1-3/8"Z6/z21
0093 |7G5T088FX007EPT 1 ND ND |_

0094 (7G5T088FX007IPT 1 ND ND |

0097 |5CG5088FXPT 1 ND ND |COMPLETE SHIELD
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614v0/602.0601D/5

NAzvA:

SIPMA WPT 680

Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.

pATA:

11.10.2022

MIWB-101-004




SIPMA S.A.

Zestawienie materialowe WPT

Zestawienie materialowe WPT 680 - 61470/602.D601D/5 (MIWB-101-004) 2022-10-13

Lp. Numer Nazwa Name Tlos¢é
1 | 60210/01.01.200 Widtak p. Ikpl. 1 3/8 " (6) - (602) Push pin yoke I - 1 3/8" (6) - (602) 1
2 | 100200/01.07.200 Trzpien zatrzasku kpl. Push pin complete 1
3 | 60210/01.04.000 Krzyzak kpl. Complete cross 2
4 | 60210/01.01.103 Widtak p. I Inner tube yoke 1
5 | 60200-01-01-877 Rura wewnetrzna watu Inner tube 1
6 | 60200-02-01-865 Rura zewngtrzna watu Outer tube 1
7 | 60210/02.01.103 Widtak p. I Outer tube yoke 1
8 | 61400/02.01.200/D Sprzggto cierne kpl. Complete friction clutch 1
9 | 0653-512-079ZN Kotek sprezysty 10 x 70 Spring pin 10 x 70 2
10 | HA-6R/7 Ostona typu HA-6R/7 kpl. Guard HA-6R/7 type complete 1
11 | 60210/00.00.001 Nalepka Sticker 1
12 | 100210/00.00.011 Nalepka ostrzegawcza Warning sticker 1
13| TZW1 Tabliczka znamionowa Rating plate 1
14 | 100210/00.00.010 Nalepka IIT Sticker I 1

61470_602.D501D_5 - Zestawienie materiatowe

171
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for Kunde

for customer
pour client

Gelenkwelle

Transmission

Samasz

Kundenze i chnungs-Nr.

Customer drawing No.
RéF. du plan client

BestelL-Nr. Zeld_\nungs-lh Datum Seite  wvon
W2400-STOSZSN-1010-FKOO/4TFR Pt 611350 Mgl 611350  Dote 22-07-06 foe 1 of 1
Maschinenart Type
MINB-101-004  JM™  Rear mower 1P KDTC/AT

L —
%% Positionierung von Langloch und Bohrung - siehe Anleitung 129373-5C 126969-P6
Slot and hole positionlng - see instructions 129373-3C 126363-PG
Positionnement du trou oblong et du trou - voir notice 129373-5C 126969-PG
Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
Walterscheid Samasz
Pos.-Nr. | BesteLL-Nr. | Zeichnungs-Nr.| BesteLL-Nr. Stickzahl | Technische
Item Part No. |Drawing No. |Part No. Quantity [Technical data
Repre |Référence |REF. du Plan [Référence Quantité |Données techniques Benennung Description Désignation
1 [ 611350 | 611350 MIWB-101-004 1| W2400-5T25Z5W-1010- Gelenkwelle mit Schutz PTO0 drive shaft with guard Transmission avec protecteur
- FKS0/4TFR
2 1 [ WH2400-5T255W-935 Innere Gelenkwellenhdlfte mit Inner PTO drive shaft half with Demi-transmission intérieure avec
- aufierer Schutzhalfte outer guard half demi-protecteur extérieur
3 1 [ WH2400-ST25Z5N-915- AuBere Gelenkuellenhlfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- FK90/4TFR innerer Schutzhalfte inner guard half demi-protecteur intérieur
4 | 113802 1| STH25SK-A1000-8525137-K [AuBere Schutzhalfte Outer guard half Demi-protecteur extérieur
- ST-Rohr 205 mm_kdrzen Shorten ST tube by 205 mm Raccourcir tube ST de 205 mm
- SC-Trichter 1 Rippe(n) kdrzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
5 | 113803 1| STH255N-J1000-8525137-K | Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- ST-Rohr 210 mm_kdrzen Shorten ST tube by 210 mm Raccourcir tube ST de 210 mm
- SC-Trichter 1 Rippe(n) kdrzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
11 [ 133836 | 35.63.30 1| AS6E2400-1 3/8” 6) ASGE-6abel komplett ASGE-yoke complete Machoire ASGE complate
12 | 135048 |agraset 172 1 ASE-Verschluf komplett; Grafe B ASE-Lock complete; size B Verrouillage ASE complet; type B
13 | 605678 | 58.105.33 1| FK30/4TFR-2400-1 3/8" (6 ;|Reib-Frei laufkupplung; Friction and overrunning clutch; Limiteur & friction et roue Libre;
- M=1350Nm Rechtsdrehsinn rightt-hand rotation rotation a droite
21 | 122078 [ 35.00.131 2 [2400 P” Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 2 Schlag-Schmiernippel Drive-in type Lubrication fitting Graisseur 3 frapper
23 | 019518 [ 35.13.00 1| R62400-1b [Ri Ulengdbel Inboard yoke Machoire & gorge
24 | 020617 2 | 1508752-10x80 Spannstift Spring-type straight pin Goupille élastique
25 | 081953 | 75.25.15 1 [ 1b-1000 ProfiLrohr Profile tube Tube profilé
- Rohr 115 mm_klirzen Shorten tube by 115 mm Raccourcir tube de 115 mm
26 | 081684 | 75.35.15 1 [20-1000 Profilrohr Profile tube Tube profilé
- Rohr 135 mm_kUrzen Shorten tube by 135 mm Raccourcir tube de 135 mm
27 | 019518 | 35.14.00 1| R62400-2a Rillengabel Inboard yoke Machoire a gorge
S | 087276 | 82.83.04 2 Gleitring Bearing ring Bague de glissement
52 | 12137 [ 85.25.137 2 [n=RP7 Schutztrichter; n= Rippenanzahl Guard cone; n= Number of ribs Céne protecteur; n= Nombre d”ondes
- SC-Trichter 1 Rippe(n) kdrzen Shorten SC cone by 1 rib(s) Raccourcir cone SC de 1 onde(s)
53 | 365305 | 60.01.04 2 |3,5¢9,5 Schraube Screw Vis
54 | 359471 | 82.85.00 2 Stitzring Reinforcing collar Bague de renfort
S5 | 355155 | 82.83.107 1| SD25Z Gleitring Bearing ring Bague de glissement
56 | 044321 | 82.36.03 11400 Haltekette Safety chain Chafnette
90 | 118745 |agraset 207 1 BedienungsanLeitung mit Instruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu d'étiquettes; étiquette
- GEFAHRENHINWEIS- und DANGER-AufkLeber |WARNING decal and DANGER decal d’avertissement et &tiquette DANGER

AbLage-Nr.
File=No.
RéF.de clossenent

. EL_SAMAS_611350

CAD-Ersatzteilliste-A3EL

Plot erzeugt von bruno.schmitt am NED JUL 6 2022 um 10:59:46
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for Kunde
for customer

pour client

Gelenkwelle

Transmission

Samasz

Kundenze i chnungs-Nr.

Customer drawing No.
RéF. du plan client

BestelL-Nr. Zeld_wnungs-w\. Datum Seite  wvon
W2400-5C255H-810 o Yo B11275 Doownglo. | B11275  Dote 22-05-17 fe o 1
Maschinenart Type
MINB-084-000  JM™  Mower 1pe KT 540upn

L—
Sprawdz symbol czesci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sig w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
Walterscheid Samasz
Pos.-Nr. | BesteLL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. Stickzahl | Technische
Item Part No. |Drawing No. |Part No. Quantity [Technical data
Repare  |Référence |REF. du Plan |RéFénence Quantité | Données techniques Benennung Description Désignation
1 [ 611275 | 611275 MIWB-084-000 1| W2400-5C255W-810 Gelenkwelle mit Schutz PTO0 drive shaft with guard Transmission avec protecteur
2 1| WH2400-5C255W-695 Innere Gelenkwellenhalfte mit Inner PTO drive shaft half with Denmi-transmission intérieure avec
- Guflerer Schutzhdlfte outer guard half denmi-protecteur extérieur
3 [ 606652 1 [ WH2400-5C255N-685 AuBere Gelenkwellenhalfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- innerer Schutzhalfte inner guard half denmi-protecteur intérieur
4 | 11394 1 [ SDH25SN-A1000-8525633  [AuBere Schutzhalfte Outer guard half Deni-protecteur extérieur
- SC-Rohr 425 mm_kdrzen Shorten SC tube by 425 mm Raccourcir tube SC de 425 mm
5 | 11385 1| SDH255N-J1000-8525633 Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- SC-Rohr 425 mm_kdrzen Shorten SC tube by 425 mm Raccourcir tube SC de 425 mm
11 | 056699 | 35.10.00 1 [ A62400-1 3-8"(6) Aufsteckgabel mit Schiebestift Quick-disconnect yoke Machoire a verrouillage rapide
12 [ 339107 |agraset 101 1 Schiebestift kpl. Quick-disconnect pin cpl. Poussoir de verrouillage rapide cpl.
13 | 147406 | 35.83.138+ 1 [ ASGE2400-1 3/87®) ASGE-Gabel komplett ASGE-yoke complete Machoire ASGE complate
14 [ 135048 |agraset 172 1 ASE-Verschluf komplett; Grdfie B ASE-Lock complete; size B Verrouillage ASE complet; type B
21 | 116404 [ 35.00.141 2 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 4 Schlag-Schmiernippel Drive-in type lubrication fitting Graisseur 3 Frapper
23 | 019518 | 35.13.00 1| R62400-1b [Ri Ulengabel Inboard yoke Machoire & gorge
24 | 020617 | 61.05.08 2 | 1S08752-10x80 Spannstift Spring-type straight pin Goupille élastique
25 | 056656 | 75.25.65 1| 1bH-680 Profilrohr Profile tube Tube profilé
- Rohr 25 mm_klrzen Shorten tube by 25 mm Raccourcir tube de 25 nm
26 | 081684 | 75.35.15 1| 20-1000 Profilrohr Profile tube Tube profilé
- Rohr 365 mm_klrzen Shorten tube by 365 mm Raccourcir tube de 365 mm
27 | 139750 | 35.14.193+ 1| R62400-2a Rillengabel Inboard yoke Machoire a gorge
S | 087276 | 82.83.04 2 Gleitring Bearing ring Bague de glissement
52 | 606368 | 85.25.639 2 Schutztrichter Guard cone Cbne protecteur
53 | 365305 2 |3,5¢9,5 Schraube Screw Vis
90 | 118745 [agraset 207 1 [Bedienungsanleitung mit Instruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu d'étiquettes; étiquette
- GEFAHRENHINWEIS- und DANGER-Aufkleber |WARNING decal and DANGER decal d’avertissement et étiquette DANGER
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File=No.
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Kundenze i chnungs-Nr.
Customer drawing No.
RéF. du plan client

BestelL-Nr. Zeld_wnungs-w\. Datum Seite  wvon
W2400-5C255K-860 i, B11317_ Jodng o 11317 Jore 22-05-17 % 1 & 1
Maschinenart Type
MINB-088-000  jhi™  Mower e KT260 - 340 1000upn

L—
Sprawdz symbol czg$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
Walterscheid Samasz
Pos.-Nr. | BesteLL-Nr.| Zeichnungs-Nr.| BesteLL-Nr. Stickzahl | Technische
Item Part No. |Drawing No. |Part No. Quantity [Technical data
Repare  |Référence |REF. du Plan |RéFénence Quantité | Données techniques Benennung Description Désignation
1 [ 611317 | 611317 MIWB-088-000 1| W2400-5C255W-860 Gelenkwelle mit Schutz PTO0 drive shaft with guard Transmission avec protecteur
2 1| WH2400-5C255W-755 Innere Gelenkwellenhalfte mit Inner PTO drive shaft half with Denmi-transmission intérieure avec
- Guflerer Schutzhdlfte outer guard half deni-protecteur extérieur
3 [ 606652 1 [ WH2400-5C255N-735 AuBere Gelenkwellenhalfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- innerer Schutzhalfte inner guard half denmi-protecteur intérieur
4 | 116654 1 [ SDH25SN-A1000-8525602  [AuBere Schutzhalfte Outer guard half Deni-protecteur extérieur
- SC-Rohr 375 mm_kdrzen Shorten SC tube by 375 mm Raccourcir tube SC de 375 mm
5 | 11385 1| SDH255N-J1000-8525633 Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- SC-Rohr 375 mm_kdrzen Shorten SC tube by 375 mm Raccourcir tube SC de 375 mm
11 | 056699 | 35.10.00 1 [ A62400-1 3-8"(6) Aufsteckgabel mit Schiebestift Quick-disconnect yoke Machoire a verrouillage rapide
12 [ 339107 |agraset 101 1 Schiebestift kpl. Quick-disconnect pin cpl. Poussoir de verrouillage rapide cpl.
13 | 147406 | 35.83.138+ 1 [ ASGE2400-1 3/87®) ASGE-Gabel komplett ASGE-yoke complete Machoire ASGE complate
14 [ 135048 |agraset 172 1 ASE-Verschluf komplett; Grdfie B ASE-Lock complete; size B Verrouillage ASE complet; type B
21 | 116404 [ 35.00.141 2 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 4 Schlag-Schmiernippel Drive-in type Lubrication fitting Graisseur 3 Frapper
23 | 019518 | 35.13.00 1| R62400-1b [Ri Ulengabel Inboard yoke Machoire & gorge
24 | 020617 | 61.05.08 2 | 1S08752-10x80 Spannstift Spring-type straight pin Goupille élastique
25 | 087407 | 75.25.65 1 [ 1bH-1000 Profi Lrohr Profile tube Tube profilé
- Rohr 295 mm_klrzen Shorten tube by 295 mm Raccourcir tube de 295 mm
26 | 081684 | 75.35.15 1| 20-1000 Profilrohr Profile tube Tube profilé
- Rohr 315 mm_klrzen Shorten tube by 315 mm Raccourcir tube de 315 mm
27 | 139750 | 35.14.193+ 1| R62400-2a Rillengabel Inboard yoke Machoire a gorge
Sl | 087276 | 82.83.04 2 Gleitring Bearing ring Bague de glissement
52 | 606368 | 85.25.639 1 Schutztrichter Guard cone Cbne protecteur
53 | 365305 2 |3,5¢9,5 Schraube Screw Vis
52 | 119418 | 85.25.602 1 Schutztrichter Guard cone Céne protecteur
90 | 118745 |agraset 207 1 Bedienungsanleitung mit Instruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu d'étiquettes; étiquette
- GEFAHRENHINWEIS- und DANGER-Aufkleber |WARNING decal and DANGER decal d’avertissement et &tiquette DANGER
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.




054-02.100B.R

Lp. Nazwa czesci Part name Nr rys./normy |Wer.[llos¢[ Uwagi
1 [Korpus Body 054-01.01.01 1
2 [Koto z=15 Gear z=15 095-07.02.01 1
3 |Koto z=25 Gear z=25 052-02.04.00 1
4 |Pokrywa Cover 054-01.02.00 1
5 |Pokrywka Cover 052-01.10.01 1
6 |Wat Shaft 054-01.15.03 0|1
7 |Watek 3 Shaft 3 052-01.16.01 1
8 [Tabliczka znam. [dentification plate 054-02.32.01 0|1
9 [Tuleja dystansowa Sleeve spacer F.005-044-045.4 1
10 fozysko stozkowe 31307 Cone bearing 31307 DIN 720 1 | klasa B
11 fozysko kulkowe 6407 Ball bearing 6407 DIN 625 1 | klasa B
12 fozysko kulkowe 6308 Ball bearing 6308 DIN 625 1 [ klasa B
13 fozysko kulk. 6308 2RS1  |Ball bearing 6308 2RS1  |DIN 625 1 [ klasa B
14 |Pierscien osadczy Z 40 Retainer ring Z40 DIN 471 2
15 [Pierscien osadczy W 80 Retainer ring W80 DIN 472 1
16 |Podkt. dyst. Spacer washer DIN 988 1
PS35x45x(0.5)0.1/0.2/0.5 PS35x45x0,5
17 [Podkt. dyst. Spacer washer DIN 988 1
PS40x50x(0.5)0.1/0.2/0.5 PS40x50x0,5
18 [Podkt. dyst. Spacer washer PS40x50x1 [DIN 988 2
PS40x50x(1)0.1/0.2/0.5/1
19 |Podkt. dyst. Spacer washer PS56x72x1 [DIN 988 1
PS56x72x(1)0.1/0.2/0.3/0.5
20 |Podkt. dyst. Spacer washer DIN 988 1
PS80x100x(0.5)0.1/0.2/0.5  |PS80x100x0,5
21 |Pierscien uszcz. AS 35/80/10 [Sealing ring AS 35/80/10 [DIN 3760 1
22 |Pierscien uszcz. AS 40\72\10 [Sealing ring AS 40/72/10 [DIN 3760 3
23 |Zaslepka 80x12 Stopper 80x12 YJ38000800 1 | Busak
24 [Podktadka aluminiowa Aluminium pad 1.5x17x22 2
25 [Korek G 3/8" Plug G 3/8" DIN 908 2
26 (Odpowietrznik R 3/8" Breather R 3/8" model 33A 1 N&A
27 |Sruba z tbem sze$¢. M10x  [Hexagon bolt M10x30-8.8|DIN 933 6
30-8.8 Fe/Zn5 Fe/Zn5
28 [Sruba z tbem sze$¢. M12x  [Hexagon bolt M12x25-8.8|DIN 933 4

25-8.8 Fe/Zn5

Fe/Zn5
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Sprawdz symbol cze$ci zamontowanej na maszynie oraz odpowiednig liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.
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090-02.111.L1S

JS FABRYKA PRZEKEADNI
Lp.[Nazwa czesci Name-English Nr rys./Nr normy (Wer.|llos¢| Uwagi
1 [Korpus Body 090-01.01.02 1
2 [Zebnik z=15 m=5 Pinion z=15 m=5 090-02.02.01 0|1
3 |Koto z=29 m=5 Gear z=29 m=5 090-02.03.01 1
4 Wat Shaft 090-02.04.05 0|1
5 |Pokrywa Cover 090-01.05.02 1
6 [Tabliczka znamionowa Identification plate 090-02.21.11 0|1
7 leozysko stozkowe 30207 | 2pered rollerbearing iy 554 1 | Kklasa A
30207
: : Tapered roller bearing
8 tozysko stozkowe 32207 DIN 720 1 | klasa A
32207
_ , Tapered roller bearing
9 tozysko stozkowe 30208 DIN 720 2 | klasa A
30208
Podkt. oporowa Distance washer
10 SS35x45x2.5 SS35x45x2.5 DIN 988 1
Podkt. dyst. Spacer washer
1 PS35x45x(0.5)0.1/0.2/0.5 |PS35x45x(0.5)0.1/0.2/0.5 DIN 988 1
Podkt. dyst. Spacer washer
12 PS35x45x(0.75)0.1/0.2/0.5 |PS35x45x(0.75)0.1/0.2/0.5 DIN 988 1
13 Podkt. dyst. PS63x80x1  [Spacer washer PS63x80x1 [DIN 988 1
Podkt. dyst. Spacer washer
14 PS63x80x(0.5)0.1/0.2/0.5 |PS63x80x(0.5)0.1/0.2/0.5 DIN 988 1
Podkt. dyst. Spacer washer
1 DIN 1
> PS63x80x(0.8)0.1/0.2/0.5/1PS63x80x(0.8)0.1/0.2/0.5/1 988
16 |Pierscien osadczy Z 35 Retainer ring Z 35 DIN 471
17 [Pierscien osadczy W 72 |Retainer ring W 72 DIN 472
Pierscien uszcz. AS : :
18 35/72/7 Seal ring AS 35/72/7 DIN 3760 1 Viton
g Prerscien uszez. AS Seal ring AS 40/68/10  |DIN 3760 1 | Viton
40/68/10 9
g Pierscien uszez. AS Seal ring AS 40/72/10  |DIN 3760 1 | Viton
40/72/10 J
Wpust pryzmatyczny B
21 12¢8x30 Parallel Keys B 12x8x30  |DIN 6885 1
2 Odpow. stoz. 3/8"model |Breather 3/8" model 33A [130400034+tubo 1 N&A
33A z rurkg L=40 with tube L=40 40
23 [Korek 3/8 cala Plug 3/8" DIN 906 2
24 Sruba z tbem szes¢. M10x [Hexagon bolt M10x25-8.8 DIN 933 3

25-8.8 Fe/Zn5

Fe/Zn5
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MIPZ-090-000

Sprawdz symbol czesci zamontowanej na maszynie oraz odpowiednia liste czesci znajdujaca sie w katalogu.
Check the symbol on the shaft/gearbox nameplate and then find the corresponding list in the catalogue.
Controllare il simbolo sulla targhetta dell'albero/riduttore e quindi trovare I'elenco corrispondente nel catalogo.



MIPZ-090-000

090-02.111.L1Z

Item Part # Description QTY
33 907-60054 Zg3 / 8-19 inner hexagon magnetic plug 1
32 909-20186 62X71.8X0.5adjusting washer 1
31 909-20185 62x71.8x0.3 adjusting washer 1
30 909-20184 62X71.8X0.1 adjusting washer 2
29 909-30002 M10 spring washer 8
28 907-60263 M12 Inner screw plastic hole plug 8
27 907-60262 M10 Inner screw plastic hole plug 8
26 907-60261 M8 inner screw plastic hole plug 4
25 900-31078 090-02.111.L1Z label 1
24 909-10015 35.2x45x2.5 flat washer 1
23 90940102 35.2x45x0.5 adjusting washer 1
22 909-10101 35.2x45x0.3 adjusting washer 1
21 909-20600 35.2x45x0.1 Adjusting washer 2
20 909-10100 72x79.8x0.5 adjusting gasket 4
19 909-10099 72x79.8x0,3 adjusting gasket 4
18 909-20599 72x79.8x0.1 adjusting gasket 4
17 907-60260 Zg3 / 8 air race 1
16 907-60047 Zg3 / 8 internal large angle solid plug 3
15 906-20052 12x8x30 B flat key 1
14 907-20007 M30*10 outer hexagon bolt 8
13 908-40003 36x2.5A elastic ring for sheath 1
12 908-10006 72x2.5A elastic baffle for hole 2
11 905-30110 40x68x10 hollow double lip Pu seal 1
10 905-30035 40x72x10 hollow double lip oil seal 1
9 905-30084 35x72x8 hollow double lip oil seal 1
8 904-20325 30207 tapered roller bearing 1
7 904-20316 32207 tapered roller bearing 1
6 904-20278 30208 tapered roller bearing 2
5 903-10895 090-02. 111. L1Z spline shaft 1
4 902-20805 090-02. 111. L1Z 29 tooth big gear 1
3 903-20430 090-02. 111. L1Z 15 tooth glaze 1
2 901-30322 090-02. 111. L1Z case cover 1

1 901-10818 090-02. 111. L1Z housing 1
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